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Normative foundations :
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Samplins:

l:t:ilrffrj!|l 
,p".t-ens with dimensions 500x500 mm were supplied to the bulret_

Notes:
- composition is given from extemal (attacked) to internal surface- total measured thickness 54,09 _S+,: t mm--' 

-

-.u.,'$ulflif,:":",ffi,'jjff,#ffn,;'ff.-"i;: to the testing. Buret verocity w;as

Test was carried out using of rifle 7,62x51 mm. Used ammunition: Sellier&Bellbt
kf:."t'mm 

FJ/pB/Sc, bul]et -u* q,ss g, test ,ung.-io L, refbrence verocity 830 + 19

Test results :

Bullet resistance CSN EN 1063 q!4q. : BR6 NS

state after shot

no penetration, no splinters
no penetration, no splinters
no penetration, no splinters
no penetration, no splinters
no penetration, no splinters
no penetration, no splinters
no penetration, no splinters
no penetration, no splinte
no penelration, no spli

EN 1063 BR6-NS
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specimen No.3
attack face

2 x SiM CAM sAN. vE Dr$. TiC. A.$.
I x IKATES, s.r.o. (archive)

Tests were performed bv :

Report was prepared by :

For correctness and validity of report is responsible

Test results, given in this.r"po.rt, apply only to the tested items and do iilotdocuments, e'g. administrative 
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*i"i"i,ir.,i.o by other il;;;;..ordingitoulations. The official version is in the Cz',echi ,guug..
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